


Part n° Supplier Reference Description QTY

1 1254741000 Upper handle 1

2 1052587000 Handle foam 1

3 1254744000 Clutch lever 1

4 1254743000 Brake lever 1

5 2600147000 Cap nut M6 2

6 1004542000 Clutch lever 1

7 2600081000 Hexagon head bolt M6X35 2

8 1002148000 40V start switch box assembly 1

9 1251018000 Quick clamp nut 2

10 1251019000 Quick clamp handle 2

11 1056308000 Outer tooth shape clamp 2

12 1055354000 Insulation gasket 2

13 2000018000 Bolt M8X55 2

14 1254174000 Screw ST4.2X13 4

15 2600721000 Screw ST4.2X16 4

16 1056307000 Inner tooth shape clamp 2

17 1051123000 Lower handle plug 2

18 1251771000 Quick clamp bolt 2

19 1251772000 Quick clamp gasket 2

20 1251773000 Quick clip pin 2

21 1052589000 Quick clip handle 2

22-1 1254742000 Lower handle left 1

22-2 1254913000 Lower handle right 1

23 2600141000
Type Ⅰ non-metallic insert

hexagon lock nut M8
3

24 1052673000
Line card 2

25 2600720000
Self-tapping screw and flat washer

assembly ST4.8X13C
6

SPARE PARTS LIST



Part n° Supplier Reference Description QTY

SPARE PARTS LIST

26 2600141000
Type Ⅰ non-metallic insert

hexagon lock nut M8
8

27 2600309000
Small round head and low square

neck bolts Class B M8×32
4

28 1251750000 Left support plate 1

29 2600111000
Hexagon flange bolts, enlarged

series, grade B, M8X16
6

30 2600721000
Open type countersunk head blind

rivets 5×12
8

31 1254740000 Chassis components 1

32 1004354000 YF 40V46D power head assembly
1

33 2600245000
Hexagon socket head screw

M10X30
3

34 2600711000 Split washer 8
1

35 1350089000 Height adjust handle spring 1

36 1001034000 Right support plate assembly 1

37 1350263000 Sping 1

38 1251814000 Torx retaining ring 1

39 1052671000 Lock wrench 1

40 1251813000 Lock bracket shaft 1

41 1350256000 Lock torsion spring 1

42 1251122000 Side row grass bracket 1

43 1250515000 Bracket shaft 1

44 1350157000
Side row grass bracket torsion

spring
1

45 1050776000 Spring sheath 1

46 1051335000 Side row grass cover 1

47 1051331000 Side row grass guide 1

48 2600037000
Hexagon flange bolts, enlarged

series, grade B, M6X10
2

49 1051258000 Back fence 1

50 1051332000 plug 1



Part n° Supplier Reference Description QTY

SPARE PARTS LIST

51 1001974000 Grass bag 1

52 1252784000 Grass bag holder 1

53 2600709000 Open retaining ring 6 2

54 1350146000 Left spring of tailgate

1

55 1053764000 Rea flap 1

56 1251033000 Rea flap shaft 1

57 1350147000 Right spring of tailgate 1

58 1051334002 Inner wheel cap(250) 2

59 1200007000 Bushing 8

60 1052588001 250mm rear wheel 2

61 1052586000 Rear wheel cap 2

62 2600427000 Flat washer A grade 8 4

63 1051262000 Raise the handle
1

64 1001035000 Shift lever assembly 1

65 1002107000 Rear axle assembly 1

66 1350148000 Link tension spring 1

67 1050776000
Connecting rod tension spring

sheath
1

68 1001037000 Gearshift link 1

69 2600140000
Type Ⅰ non-metallic insert

hexagon lock nut M6 6

70 2600687000 Circlip for shaft 12 4

71 1251000000 Left drive gear 1

72 2600721000
Tapping screw and flat washer

assembly 21

73 1052583000 Grass comb board 1

74 1052582000 Front face cover 1

75 1052584000 Front face handle 1

76 1001125000 Bushing assembly 2

77 1250469000 Wire card 2

78 1251002000 Cylindrical pin
2



Part n° Supplier Reference Description QTY

SPARE PARTS LIST

79 1000566000 Gearbox output shaft assembly
1

80 1052672000 Plastic bushing
2

81 1000873000 Right drive gear
1

82 1052418000 200mm front wheel cap
2

83 1052415000 200mm front wheel 2

84 1002108000 Front axle assembly 1

85 2600100000 Hex Flange Bolt Class B M6X12 1

86 1250850000 Flat key 1

87 1002136000 Coupling 1

88 1400178000 Toothed V-belt 1

89 1051257000 Belt cover 1

90 1251889000 blade 1

91 1000937000 blade bolt 1

92 1056244000 Switch box lower gasket 1

93 1056243000 Switch box upper gasket 1

94 40VBA2-50.11 UP40 Battery pack 1

95 40VCH1-3A.1 UP40 Charger 1




